I C I Report No.: TCT150907E012

6.3. Emission Bandwidth

6.3.1. Test Specification

Test Requirement: FCC Part15 C Section 15.247 (a)(2)

Test Method: ANSI C63.10:2013 and KDB558074

Limit: >500kHz

Test Setup: oS ] _ﬁ )
Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

1. The testing follows FCC KDB Publication No. 558074
DTS D01 Meas. Guidance v03r02.

2. Set to the maximum power setting and enable the
EUT transmit continuously.

3. Make the measurement with the spectrum analyzer's
resolution bandwidth (RBW) = 100 kHz. Set the
Video bandwidth (VBW) = 300 kHz. In order to make
an accurate measurement. The 6dB bandwidth must
be greater than 500 kHz.

4. Measure and record the results in the test report.

Test Result: PASS

Test Procedure:

6.3.2. Test Instruments

RF Test Room
Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilent N9020A MY49100060 Dec. 21, 2015
RF cable TCT RE-06 N/A Nov.15, 2015
Antenna Connector TCT RFC-01 N/A Nov.15, 2015

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
international system unit (SI).
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6.3.3. Test data

Antenna 1:

Report No.: TCT150907E012

Test channel

6dB Emission Bandwidth (MHz)

802.11b 802.11g 802.11n(H20) | 802.11n(H40)
Lowest 10.09 15.13 15.15 33.89
Middle 10.05 15.11 15.14 35.07
Highest 9.562 15.14 15.14 33.89
Limit: >500k
Test Result: PASS
Antenna 2:
Test channel 6dB Emission Bandwidth (MHz)
802.11b 802.11g 802.11n(H20) | 802.11n(H40)
Lowest 10.04 15.08 15.03 33.81
Middle 10.03 15.12 15.10 33.81
Highest 9.60 15.12 15.09 33.78
Limit: >500k
Test Result: PASS

Test plots as follows:

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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Antenna 1.
802.11b Modulation

Hotline: 400-6611-140

Lowest channel

Apitent Spectrum Analyzer - Dccupied W
Lo a

Marker 1 -—- Hz

MFGainLow

Ref Offset 0.6 dE
Ref 20.00 dBm

Center 2412 GHz
#Res EW 100 kHz
Occupied Bandwidth
13.378 MHz
Transmit Freq Error =11.635 kHz
x dB Bandwidth 10.08 MHz

2412000000 GHz

AvglHold:>10M0

#VBW 300 kHz

Total Power

OBW Power
x dB

Report No.: TCT150907E012

045127
Radic Std: None

Radio Device: BTS

Span 40 MHz;
Sweep 3.867 ms

Middle channel

Apitent Spectrum Analyzer - Dccupied W
Lo

Center Freq 2‘43?000000 GHz

MFGainLow

Ref Offset 0.5 dB
Ref 20.00 dBm

#Res BW 100 kHz
Occupied Bandwidth
13.410 MHz

=20.462 kHz
10.05 MHz

Transmit Freq Error
x dB Bandwidth

er Freq: 2437000000 GHz

AvglHold:>10M0

#VBW 300 kHz

Total Power

OBW Power
x dB

0454 50PM T
Radic Std: None

Radio Device: BTS

Span 40 MHz;
Sweep 3.867 ms

Highest channel

Apitent Spectrum Analyzer - Dccupied W
Lo

Center Freq 2‘462000000 GHz

MFGainLow

Ref Offset 0.6 dE
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
13.379 MHz

-6.562 kHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2462000000 GHz
AvglHold:>10M0

#VBW 300 kHz

Total Power

OBW Power
x dB

T
Radio Std: None

Radio Device: BTS

Span 40 MHz|
Sweep 3.867 ms

99.00 %
-6.00 dB

Tel: 86-755-27673339

Fax: 86-
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802.11g Modulation

Hotline: 400-6611-140

Lowest channel

Apitent Spectrum Analyzer - Dccupied W
Lo

Center Freq 2‘412000000 GHz

MFGainLow

Ref Offset 0.6 dE
Ref 20.00 dBm

Center 2,412 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.131 MHz
6.145 kHz
15.13 MHz

Transmit Freq Error
x dB Bandwidth

2412000000 GHz

AvglHold:>10M0

#VBW 300 kHz

Total Power

OBW Power
x dB

Report No.: TCT150907E012

[
Radic Std: None

Radio Device: BTS

Span 40 MHz;
Sweep 3.867 ms

Middle channel

Apitent Spectrum Analyzer - Dccupied W
Lo

Center Freq 2‘43?000000 GHz

MFGainLow

Ref Offset 0.5 dB
Ref 20.00 dBm

#Res BW 100 kHz
Occupied Bandwidth
16.145 MHz

=11.937 kHz
15.11 MHz

Transmit Freq Error
x dB Bandwidth

er Freq: 2437000000 GHz

AvglHold:>10M0

#VBW 300 kHz

Total Power

OBW Power
x dB

O4-55:10PM T
Radic Std: None

Radio Device: BTS

Span 40 MHz;
Sweep 3.867 ms

Highest channel

Apitent Spectrum Analyzer - Dccupied W
Lo

Center Freq 2‘462000000 GHz

MFGainLow

Ref Offset 0.6 dE
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

16.143 MHz
-8.511 kHz
15.14 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2462000000 GHz
AvglHold:>10M0

#VBW 300 kHz

Total Power

OBW Power
x dB

0455 TP T
Radic Std: None

Radio Device: BTS

Span 40 MHz|
Sweep 3.867 ms

99.00 %
-6.00 dB

Tel: 86-755-27673339

Fax: 86-
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802.11n (HT20) Modulation

Lowest channel

Apitent Spectrum Analyzer - Dccupied W
Lo

Center Freq 2‘412000000 GHz

MFGainLow

Ref Offset 0.6 dE
Ref 20.00 dBm

Center 2,412 GHz
#Res BW 100 kHz
Occupied Bandwidth
17.167 MHz
=3.560 kHz
15.15 MHz

Transmit Freq Error
x dB Bandwidth

2412000000 GHz

AvglHold:>10M0

#VBW 300 kHz

Total Power

OBW Power
x dB

Report No.: TCT150907E012

O457-30PM
Radic Std: None

Radio Device: BTS

Span 40 MHz;
Sweep 3.867 ms

Middle channel

Apitent Spectrum Analyzer - Dccupied W
Lo

Center Freq 2‘43?000000 GHz

MFGainLow

Ref Offset 0.5 dB
Ref 20.00 dBm

#Res BW 100 kHz
Occupied Bandwidth
17.190 MHz

=19.894 kHz
15.14 MHz

Transmit Freq Error
x dB Bandwidth

er Freq: 2437000000 GHz

AvglHold:>10M0

#VBW 300 kHz

Total Power

OBW Power
x dB

O4ST-50PM T
Radic Std: None

Radio Device: BTS

Span 40 MHz;
Sweep 3.867 ms

Highest channel

Apitent Spectrum Analyzer - Dccupied W
Lo

Center Freq 2‘462000000 GHz

MFGainLow

Ref Offset 0.6 dE
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
17.180 MHz
=11.850 kHz
15.14 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2462000000 GHz
AvglHold:>10M0

#VBW 300 kHz

Total Power

OBW Power
x dB

50115 PM S
Radic Std: None

Radio Device: BTS

Span 40 MHz|
Sweep 3.867 ms

99.00 %
-6.00 dB

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-

Page 29 of 75

755-27673332  http://www.tct-lab.com




TCT

802.11n (HT40) Modulation

Lowest channel

Agllent Spectrum Analyzer - Occuphed IW

Center Freq 2.422000000 GHz

SIFGainLow

Ref Offset 0.5 dB
Ref 20.00 dBm

Center 2422 GHz
#Res BW 100 kHz
Occupied Bandwidth
35.679 MHz
-18.116 kHz
33.89 MHz

Transmit Freq Error
x dB Bandwidth

q: 2422000000
Run
48

#VEW 300 kHz

Total Power

OBW Power
xdB

GHz

AvglHold> 10410

12.4 dBm

99.00 %
-6.00 dB

Report No.: TCT150907E012

D450 TP &
Radio Std: Nene

Radie Device: BTS

Sweep 7.667 ms|

Agllent Spectrum Analyzer - Occuphed IW

Center Freq 2.437000000 GHz

SIFGainLow

Ref Offset 0.5 dB
Ref 20.00 dBm

Center 2437 GHz
#Res BW 100 kHz
Occupied Bandwidth
35.713 MHz
~16.765 kHz
35.07 MHz

Transmit Freq Error
x dB Bandwidth

#VEW 300 kHz

Total Power

OBW Power
xdB

or Freq: 2437000000 GHz
n AvglHold> 10410

12.5 dBm

STATUS.

Radie Std: Mene

Radie Device: BTS

Sweep 7.667 ms|

Highest channel

Agllent Spectrum Analyzer - Occuphed IW

Center Freq 2.452000000 GHz

SIFGainLow

Ref Offset 0.5 dB
Ref 20.00 dBm

Center 2.452 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.706 MHz
-36.192 kHz
33.89 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2452000000
Trig: Free Run
#Amen: 30 dB

#VEW 300 kHz

Total Power

OBW Power
xdB

GHz

AvglHold> 10410

12.9 dBm

99.00 %
-6.00 dB

STATUS

Radie Std: Mene

Radie Device: BTS

Sweep 7.667 ms|

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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Antenna 2:
802.11b Modulation

Hotline: 400-6611-140

Lowest channel

Aphtent Spectrum Analyzer - Gccuped W
0L F
x dB -6.00 dB

MFGainLow

Ref Offset 0.6 dE
Ref 20.00 dBm

Center 2,412 GHz
#Res BW 100 kHz
Occupied Bandwidth
13.394 MHz
989 Hz
10.04 MHz

Transmit Freq Error
x dB Bandwidth

ar:
Radio Std: None

2412000000 GHz
AvglHold:>10M0
Radio Device: BTS

#VBW 300 kHz

Total Power

OBW Power
x dB

Report No.: TCT150907E012

Middle channel

Aphtent Spectrum Analyzer - Gccuped W
Lo

Center Freq 2‘43?000000 GHz

MFGainLow

Ref Offset 0.5 dB
Ref 20.00 dBm

#Res BW 100 kHz
Occupied Bandwidth
13.410 MHz

=8.059 kHz
10.03 MHz

Transmit Freq Error
x dB Bandwidth

O7:13:11PM £

er Freq: 2437000000 GHz Radic Std: None

AvglHold:>10M0
Radio Device: BTS

#VBW 300 kHz

Total Power

OBW Power
x dB

Highest channel

Aphtent Spectrum Analyzer - Gccuped W
Lo

Center Freq 2‘462000000 GHz

MFGainLow

Ref Offset 0.6 dE
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
13.403 MHz
=10.2489 kHz
5 MHz

Transmit Freq Error
x dB Bandwidth

R 1o a
Center Fraq: 2462000000 GHz Radio Std

AvglHold:>10M0

rig: Free Run
#Atten: 40 dB Radio Device: BTS

#VBW 300 kHz

Total Power

OBW Power
x dB

99.00 %
-6.00 dB

Tel: 86-755-27673339

Fax: 86-755-27673332
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802.11g Modulation

Hotline: 400-6611-140

Lowest channel

Aphtent Spectrum Analyzer - Gccuped W

Center Freq 2‘412000000 GHz

MFGainLow

Ref Offset 0.6 dE
Ref 20.00 dBm

Center 2,412 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.168 MHz
-8.776 kHz
15.08 MHz

Transmit Freq Error
x dB Bandwidth

AvglHold:>10M0

#VBW 300 kHz

Total Power

OBW Power
x dB

99.00 %
-6.00 dB

ATUS

Radic Std: None

Radio Device: BTS

Report No.: TCT150907E012

Middle channel

Aphtent Spectrum Analyzer - Gccuped W
Lo

Center Freq 2‘43?000000 GHz

MFGainLow

Ref Offset 0.5 dB
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
16.161 MHz
-12.839 kHz
15.12 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2437000000 GHz
rig: Fras Run AvglHold:> 10110
#Arten: 40 dB

#VBW 300 kHz

Total Power

OBW Power
x dB

O7:14:45PM 2
Radic Std: None

Radio Device: BTS

Aphtent Spectrum Analyzer - Gccuped W
Lo

Center Freq 2‘462000000 GHz

MFGainLow

Ref Offset 0.6 dE
Ref 20.00 dBm

#Res BW 100 kHz
Occupied Bandwidth
16.148 MHz

-8.432 kHz
15.12 MHz

Transmit Freq Error
x dB Bandwidth

2462000000 GHz
AvglHold:>10M0

#VBW 300 kHz

Total Power

OBW Power
x dB

99.00 %
-6.00 dB

ATUS

O7:15:11 PM i 2

Radic Std: None

Radio Device: BTS

Tel: 86-755-27673339

Fax:

86-755-27673332
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802.11n (HT20) Modulation

Aphtent Spectrum Analyzer - Gccuped W

Lowest channel

Center Freq 2‘412000000 GHz

Ref Offset 0.6 dE
Ref 20.00 dBm

Center 2412 GHz
#Res EW 100 kHz

Occupied Bandwidth

MFGainLow

17.210 MHz

Transmit Freq Error
x dB Bandwidth

=10.146 kHz
15.03 MHz

#VBW 300 kHz

Total Power

OBW Power
x dB

99.00 %
-6.00 dB

ATUS

Report No.: TCT150907E012

O7:15:45
Radic Std: None

Radio Device: BTS

Aphtent Spectrum Analyzer - Gccuped W
Lo

Middle channel

Center Freq 2‘43?000000 GHz

Ref Offset 0.5 dB
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

MFGainLow

17.194 MHz

Transmit Freq Error
x dB Bandwidth

-6.168 kHz
15.10 MHz

rig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

OBW Power
x dB

Center Freq: 2437000000 GHz

AvglHoldz 181

O7:16:79PM 5
Radic Std: None

Radio Device: BTS

Ref Offset 0.6 dE
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

MFGainLow

17.143 MHz

Transmit Freq Error
x dB Bandwidth

=15.582 kHz
15.08 MHz

2462000000 GHz
AvglHoldz 181

#VBW 300 kHz

Total Power

OBW Power
x dB

99.00 %
-6.00 dB

ATUS

Radic Std:

Radio Device: BTS

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax:

86-755-27673332
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802.11n (HT40) Modulation

Report No.: TCT150907E012

Lowest channel

Agllent Spectrum Analyzer - Occuphed IW
T

pan 80.000 MHz

SIFGainLow

Ref Offset 0.5 dB
Ref 20.00 dBm

Center 2422 GHz
#Res BW 100 kHz
Occupied Bandwidth
35.748 MHz
-65.987 kHz
33.81 MHz

Transmit Freq Error
x dB Bandwidth

q: 2422000000
Run
48

#VEW 300 kHz

Total Power

OBW Power
xdB

GHz Radie Std: Mene
AvglHold> 10410

Radie Device: BTS

Sweep 9.933 ms|

12.9 dBm

99.00 %
-6.00 dB

Agllent Spectrum Analyzer - Occuphed IW
T

Center Freq 2.437000000 GHz

SIFGainLow

Ref Offset 0.5 dB
Ref 20.00 dBm

Center 2437 GHz
#Res BW 100 kHz
Occupied Bandwidth
35.712 MHz
-59.023 kHz
33.81 MHz

Transmit Freq Error
x dB Bandwidth

#VEW 300 kHz

Total Power

OBW Power
xdB

or Freq: 2437000000 GHz Radie Std: Mene
n

AvglHold> 10410

Radie Device: BTS

Sweep 9.933 ms|

12.2 dBm

STATUS.

Highest channel

Agllent Spectrum Analyzer - Occuphed IW
T

Center Freq 2.452000000 GHz

SIFGainLow

Ref Offset 0.5 dB
Ref 20.00 dBm

il I
e

Center 2.452 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.719 MHz
=70.408 kHz
33.78 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2452000000
Trig: Free Run
BATen: 40 dB

#VEW 300 kHz

Total Power

OBW Power
xdB

GHz

AvglHold> 10410

Radie Device: BTS

Sweep 9.933 ms|

12.6 dBm

99.00 %
-6.00 dB

STATUS

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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I C I Report No.: TCT150907E012

6.4. Power Spectral Density

6.5. Test Specification

Test Requirement: FCC Part15 C Section 15.247 (e)
Test Method: ANSI C63.10:2013 and KDB558074, KDB662911

The peak power spectral density shall not be greater
Limit: than 8dBm in any 3kHz band at any time interval of

continuous transmission.

— oo‘ ] o ]

Test Setup: —
Spectrum Analyzer EUT
Test Mode: Transmitting mode with modulation

1. The testing follows Measurement Procedure 10.3
Method AVGPSD of FCC KDB Publication
No0.558074 D01 DTS Meas. Guidance v03r02

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Make the measurement with the spectrum analyzer's
resolution bandwidth (RBW): 3 kHz < RBW < 100
kHz. Video bandwidth VBW = 3 x RBW. Set the span
to at least 1.5 times the OBW.

. Detector = RMS, Sweep time = auto couple.

. Employ trace averaging (RMS) mode over a minimum
of 100 traces. Use the peak marker function to
determine the maximum power level.

. Measure and record the results in the test report.

. The calculation method follows FCC KDB662911 D01
Multiple Transmitter Output v02r01

Test Result: PASS

Test Procedure:

[©2N¢)

oo N

6.5.1. Test Instruments

RF Test Room

Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilent N9020A MY49100060 Dec. 21, 2015
RF cable TCT RE-06 N/A Nov.15, 2015
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Report No.: TCT150907E012

Antenna Connector

TCT

RFC-01

N/A

Nov.15, 2015

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (Sl).

6.5.2. Test data

Configuration IEEE 802.11b/ Antenna 1, Antenna 2

AVG Power Spectral Density
Test channel (dBm/3kHz) Limit (dBm) Result
Antenna 1 | Antenna 2 | Total
Lowest -18.653 -19.201 -15.91 | 8dBm/3kHz PASS
Middle -19.124 -20.297 | -16.66 | 8dBm/3kHz PASS
Highest -19.151 -19.772 | -16.44 | 8dBm/3kHz PASS
Configuration IEEE 802.11g/ Antenna 1, Antenna 2
AVG Power Spectral Density
Test channel (dBm/3kHz) Limit (dBm) Result
Antenna 1 | Antenna 2 | Total
Lowest -20.273 -20.077 | -17.16 | 8dBm/3kHz PASS
Middle -20.268 -20.802 | -17.52 | 8dBm/3kHz PASS
Highest -19.479 -20.466 | -16.93 | 8dBm/3kHz PASS
Configuration IEEE 802.11n (HT20)/ Antenna 1, Antenna 2
AVG Power Spectral Density
Test channel (dBm/3kHz) Limit (dBm) Result
Antenna 1 | Antenna 2 | Total
Lowest -20.078 -20.112 | -17.08 | 8dBm/3kHz PASS
Middle -21.306 -21.228 | -18.26 | 8dBm/3kHz PASS
Highest -19.193 -21.941 -17.34 | 8dBm/3kHz PASS
Configuration IEEE 802.11n (HT40)/ Antenna 1, Antenna 2
AVG Power Spectral Density
Test channel (dBm/3kHz) Limit (dBm) Result
Antenna 1 | Antenna 2 | Total
Lowest -25.125 -24.899 | -22.00 | 8dBm/3kHz PASS
Middle -25.810 -25.371 -22.57 | 8dBm/3kHz PASS
Highest -25.517 -25.270 | -22.38 | 8dBm/3kHz PASS

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax:

86-755-27673332
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Test plots as follows:

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332

Report No.: TCT150907E012
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Antenna 1.
802.11b Modulation

Lowest channel

Aptent Spectrum Analyzer - Swepd 54
Lo

Avg Type: RMS

Marker 1 2.412840000000 GHz AvalHord: 87100

Trig: Frae Run

PNO: Fast OO0
Atten: 20 dB

|FGainLow

Ref Offget 0.5 dB
Ref 10.00 dBm

#VBW 10 kHz*

uss STATUS

Report No.: TCT150907E012

4

Span 40.00 I'.fIHz.
Sweep 5445 s (1001 pts)

Middle channel

Aptent Spectrum Analyzer - Swepd 54
Lo

Avg Type: RMS

Marker 1 2.436240000000 GHz AvalHard: THOD

o TrigiFres Run

0 Fast  Cp)
|FGainLow Atten: 20 dB

Rel Offset 0.5 B
Ref 10.00 dBm

Center 2.43700 GHz
#Res BIW 3.0 kHz #VBW 10 kHz*

uss STATUS

o

Span 40.00 MHz
Sweep 5445 s (1001 pts)

Highest channel

Aptent Spectrum Analyzer - Swepd 54
Lo

Avg Type: RMS

Marker 1 2.462560000000 GHz . - s

0 Fast O
|FGainLow
Ref Offget 0.5 dB
Ref 10.00 dBm

Center 2.46200 GHz
#Res BW 3.0 kHz #VBW 10 kHz*

uss STATUS

Span 40.00 MHz
Sweep 5445 s (1001 pts)

Hotline: 400-6611-140  Tel: 86-755-27673339

Fax: 86-755-27673332
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802.11g Modulation
Lowest channel

Aptent Spectrum Analyzer - Swepd 54
Lo

< 2.4 ; ; . ' .R Type: RMS
Markor 1241000000000 GHz NSO s Tl
|FGainLow Atten: 20 dB

Ref Offget 0.5 dB
Ref 10.00 dBm

Center 241200 GHz Span 40.00 M Hz'
#Res B 3.0 kHz #VBW 10 kHz" Sweep 5445 s (1001 pts)

s STATUS

Middle channel

Aptent Spectrum Analyzer - Swepd 54
Lo

cer 1 24357600 : * Aug Type: RMS
Marker 1 2.435760000000 GHz - - AvalHord: 3100
IFGaincLow At
Refl Offset 0.5 dB
Ref 10.00 dBm

Center 243700 GHz ) Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz" Sweep 5445 s (1001 pts)

Highest channel

Aptent Spectrum Analyzer - Swepd 54
Lo

d 1 ) o : Avg Type: RMS
Marker 1 2.460120000000 GHz o TrgFrasRun k:;m';.:zlm

0 Farst
|FGainLow Atten: 20 dB

Ref Offget 0.5 dB
Ref 10.00 dBm

Center 246200 GHz ) Span 40.00 M Hz
#Res B 3.0 kHz #VBW 10 kHz" Sweep 5445 s (1001 pts)
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802.11n (HT20) Modulation
Lowest channel

Aptent Spectrum Analyzer - Swepd 5A

L H " ¥ ITE]]
d 2.4 fivg Type: RMS
Marker 1 2.412960000000 GHz . TigFresRun k:;m';.:um
IFGaincLow Atten: 20 48

Ref Offget 0.5 dB
Ref 10.00 dBm

Center 241200 GHz ) Span 40.00 M Hz'
#Res B 3.0 kHz #VBW 10 kHz" Sweep 5445 s (1001 pts)

s STATUS

Middle channel

Aptent Spectrum Analyzer - Swepd 5A
Lo

L [z * ¥ ITE]]
< 4 fivg Type: RMS
Marker 1 2.434520000000 GHz p— . a:;m';.:um

0:Fast o THE
IFGain-Low Atte
Rel Offset 0.5 dB
Ref 10.00 dBm

Center 243700 GHz ) Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz" Sweep 5445 s (1001 pts)

Highest channel

Aptent Spectrum Analyzer - Swepd 5A

L E BT IN ] 0508 71PM S
g 2.4 Avg Type: RMS

Marker 1 2.460120000000 GHz = T k:;ln:;‘:mw

0 Farst
|FGainLow Atten: 20 dB

Ref Offget 0.5 dB
Ref 10.00 dBm

Span 40.00 MHz
#VBW 10 kHz" Sweep 5445 s (1001 pts)
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802.11n (HT40) Modulation

Aptent Spectrum Analyzer - Swepd 5A
0L F
Marker 1 2.416960000000 GHz

Ref Offget 0.5 dB
Ref 10.00 dBm

Center 2.42200 GHz
#Res BW 3.0 kHz

uss

Report No.: TCT150907E012

Lowest channel

10N DN 10 PM G
Avg Type: RMS
AvglHold: 11100
IFGain-Low

SR

;I._.ﬁ-_»;.fﬁ'r.iuw.u'.'-

‘ l'""'m"!?fh:-?sﬁ'ﬂ‘w

Span 80.00 MHz
#VBW 10 kHz" Sweep 10.89 s (1001 pts)

STATUS

Aptent Spectrum Analyzer - Swepd 5A
Lo

L E
Marker 1 2.442600000000 GHz

Rel Offset 0.5 B
Ref 10.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

uss

Middle channel

Avg Type: RMS
Trig: Frae Run AvglHold: 11100

Atten: 20 dB

0: Fast
|FGainLow

1

e

Span 80.00 MHz
#VBW 10 kHz" Sweep 10.89 s (1001 pts)

STATUS

Aptent Spectrum Analyzer - Swepd 5A
T F
Marker 1 2.443280000000 GHz

Ref Offget 0.5 dB
Ref 10.00 dBm

Center 2.45200 GHz
#Res BW 3.0 kHz

uss

Highest channel

Avg Type: RMS
0" Pt AvglHold: 17100
IFGain-Low

e

Span 80.00 MHz
Sweep 10.56 s (1001 pts)

#VBW 100 kHz*

STATUS

Hotline: 400-6611-140

Tel: 86-755-27673339
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TCT

Antenna 2:
802.11b Modulation

Lowest channel

Aptent Spectrum Analyzer - Swepd 5A

L

Marker 1 2.-‘11264000000 GHz

Avg Type: RMS
Trig: Frae Run AvglHold: 31100

PNO: Fast OO0
Atten: 20 dB

|FGainLow

Ref Offget 0.5 dB
Ref 10.00 dBm

#VBW 10 kHz*

STATUS

Report No.: TCT150907E012

[ s

Span 40.00 I'.fIHz.
Sweep 5445 s (1001 pts)

Middle channel

Aptent Spectrum Analyzer - Swepd 5A
Lo

L E
Marker 1 2.438680000000 GHz

Avg Type: RMS
Trig: Frae Run AvglHold: 21100

Atten: 20 dB

0: Fast 0
IFGain:Low
Rel Offset 0.5 B
Ref 10.00 dBm

Center 2.43700 GHz

#Res BW 3.0 kHz

uss

#VBW 10 kHz*

STATUS

Span 40.00 MHz
Sweep 5445 s (1001 pts)

Highest channel

Aptent Spectrum Analyzer - Swepd 5A
Lo

L E
Marker 1 2.462720000000 GHz

Center 2.

#Res BW 3.0 kHz

uss

Avg Type: RMS
PNO: Fast G AvglHold: 31100
IFGain-Low
Ref Offset 0.5 0B
Ref 10.00 dEBm

200 GHz
#VBW 10 kHz*

STATUS

Span 40.00 MHz
Sweep 5445 s (1001 pts)

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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802.11g Modulation
Lowest channel

agum Spectrum Analyzer - Swept 54

Avg Type: RMS

Marker 1 2.411680000000 GHz e

PNO: Fast OO0
|FGainLow

Trig: Frae Run
Atten: 20 d8

Ref Offget 0.5 dB
Ref 10.00 dBm

Center 2 41200 GHz
#Res BW 3 #VBW 10 kHz*

s STATUS

Report No.: TCT150907E012

Span 40.00 M Hz
Sweep 5445 s (1001 pts)

Middle channel

agum Spectrum Analyzer - Swept 54

Avg Type: RMS

Marher 12 436640000000 GHz AvalHorE: 47100

0: Farst
IFGain:Low
Rel Offset 0.5 B
Ref 10.00 dBm

Center 2.43700 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

Span 40.00 MHz
Sweep 5445 s (1001 pts)

Highest channel

agum Spectrum Analyzer - Swept 54

Avg Type: RMS

Marker 1 2.464480000000 GHz e

0 Fas o Trigi Free Run
IFGain-Low Atten: 20 d8
Ref Offset 0.5 0B

Ref 10.00 dEBm

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

74501 PM S

Span 40.00 MHz
Sweep 5445 s (1001 pts)

Hotline: 400-6611-140  Tel: 86-755-27673339 Fax:

86-755-27673332
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I C I Report No.: TCT150907E012

802.11n (HT20) Modulation
Lowest channel

Aptent Spectrum Analyzer - Swepd 5A

L [ * ¥ 10N
{ 2.4 ] Avg Type: RMS
Markor 12.412320000000GHz [N s Tyra o0
|FGainLow Atten: 20 dB

Ref Offget 0.5 dB
Ref 10.00 dBm

Center 241200 GHz ) Span 40.00 M Hz'
#Res B 3.0 kHz #VBW 10 kHz" Sweep 5445 s (1001 pts)

s STATUS

Middle channel

Aptent Spectrum Analyzer - Swepd 5A
Lo

L [z * ¥ ITE]]
d 437 fivg Type: RMS
Marker 1 2.437960000000 GHz — k:;m';.:zlm

0: Farst
IFGain:Low
Rel Offset 0.5 B
Ref 10.00 dBm

Cen 2.43700 GHz Span 40.00 M Hz
#Res BW 3.0 kHz #VBW 10 kHz" Sweep 5445 s (1001 pts)

Highest channel

Aptent Spectrum Analyzer - Swepd 5A
Lo

L [z * ¥ ITE]]
d 1 fivg Type: RMS
Marker 1 2.461680000000 GHz o TrgFrasRun k:;m';.:zlm

0 Farst
|FGainLow Atten: 20 dB

Ref Offget 0.5 dB
Ref 10.00 dBm

Center 246200 GHz ) Span 40.00 M Hz
#Res B 3.0 kHz #VBW 10 kHz" Sweep 5445 s (1001 pts)
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802.11n (HT40) Modulation

Aptent Spectrum Analyzer - Swepd 5A
0L F
Marker 1 2.425120000000 GHz

Ref Offget 0.5 dB
Ref 10.00 dBm

Center 2.42200 GHz
#Res BW 3.0 kHz

uss

Lowest channel

Avg Type: RMS
AvglHold: 11100
IFGain-Low

’ 1
b b

o

Span 80.00 MHz
Sweep 10.89 s (1001 pts)

#VBW 10 kHz*

STATUS

Aptent Spectrum Analyzer - Swepd 5A
T F
Marker 1 2.432600000000 GHz

Rel Offset 0.5 B
Ref 10.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

uss

Middle channel

Avg Type: RMS

o Trig:Fras Run AvglHold: 11100

0 Farst
|FGainLow Atten: 20 dB

Span 80.00 MHz

#VBW 10 kHz" Sweep 10.89 s (1001 pts)

STATUS

Aptent Spectrum Analyzer - Swepd 5A
T F
Marker 1 2.455760000000 GHz

Ref Offget 0.5 dB
Ref 10.00 dBm

Center 2.45200 GHz
#Res BW 3.0 kHz

uss

Highest channel

Avg Type: RMS
o Tig AvglHold: 11100

0: Fast
|FGainLow

'|‘lf Ui, e
LT

Span 80.00 MHz

#VBW 10 kHz" Sweep 10.89 s (1001 pts)

STATUS

Hotline: 400-6611-140

Tel: 86-755-27673339  Fax: 86-755-27673332

Report No.: TCT150907E012
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